WGT220DC

Motor Subaru EX40 DH

Alternador Sincro EW 6,5 Kvas - 220 A
Chasis EH41ST




2011/08/24

EX400D52010 FIG.1001

10 CRANK CASE GR

WITHOUT BALAMCER SHAFT

CRANK CASE GROUP (10#+, 113%, 124%, 13%+, 14+ |5h#*)

CYLINCER HEAD AY

FIG. 1001 fiz02

| |
[1212 [1401]  [1214]

RETAIMER PLATE
{EXHALIST)

ETUD VALVE GUIDE CLIP

[EXHALST) (EXHALIST)
I|F'Cl!"}~. - -13/

|I b

i M~ . Q@/

| .'I -

1220

GASKET
(HEAL)
o ¥ I.

imau,

1231 FLANGE BOLT
FLANGE BOLT oo
y HEAL
1130 . 1115| : ;
OILGAUGECP  covERNOR GEAR CP
Eéiiggﬁ-— 1120
-3 GOVEAMOR
] ; ; I?EEI' o e SLEEVE
x‘\ 1103
MAINBEARING COVER CF

",
I\I\.I
™ 11DE!|

BALL BEARING

FLAMGE BOLT{MBLC)

[ 1211
-- 'MSTUDUNTAHE]

1
I
I ¥
] g -
! i . 1330
GASKETIROCKER COVER)

BALL BEARING

1501 GASKET SET

', 1213
SEAL-INT VALVE
{INTAKE)

1302
ROCKER COVER GP

FLANGE BOLT
[ROCKER COVER)

1003
CRAMK CASE CP
|
1035
1020
1080] 5 searicovenon) Gﬁ
PIPE KNOCK

(MBC)

1021]

&

1042

GASKET
(2L DRAIM)

1041/

PLUG
(L DRAIN)

20B100100W04

EX40



EX400D52010

FIG.1001

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
1003 [20B-10104-21 CRANK CASE CP - 1 |O/S,W/O BALANCER |20B-10104-31
1020 [{044-03500-90 OIL SEAL = 1 044-03500-91
1021 |060-03502-40 BALL BEARING - 1 |35DX72DX17B X60-03502-40
1030 |277-15011-03 PIPE KNOCK = 2 |MBC
7.4DX14DX4B
1035 |044-00800-10 OIL SEAL - 1
GOVERNOR
14D X 12L OIL
1041 |040-11400-30 PLUG = 2
DRAIN
1042 |021-11400-20 GASKET - 2 |T=0.4 OIL DRAIN
SAE-B,W/O
1103 (20B-11005-11 MAINBEARING COVER CP = 1 20B-11005-21
BALANCER
1108 |044-03500-90 OIL SEAL - 1 044-03500-91
1109 |060-03502-40 BALL BEARING - 1 |35DX72DX17B X60-03502-40
1115 |20B-45003-01 GOVERNOR GEAR CP - 1 20B-45003-11
1120 [277-41901-03 GOVERNOR SLEEVE = 1 277-41902-01
1130 |224-63601-01 OIL GAUGE CP - 2
1131 |224-63601-03 OIL GAUGE = 1 224-63601-01
20DX27DX1.5T
1132 |021-32000-50 GASKET - 1
OILGAUG
1140 |011-00803-40 FLANGE BOLT = 8 |M8X1.25X38L MBC
1202 |20B-13001-00 CYLINDER HEAD AY - 1 |STD
6DX98LX20S
1211 |010-50603-51 STUD = 2
INTAKE
1212 |010-50802-90 STUD - 2 |EXHAUST
1213 |132-07AA0-50 SEAL-INT VALVE = 1 |INTAKE
1214 |056-51000-50 CLIP - 1 |EXHAUST
1215 |263-35341-03 RETAINER PLATE = 1 |T=0.5 EXHAUST
1220 |20B-15001-03 GASKET(HEAD) - 1 |[T=0.2 20B-15001-13
1225 |031-00600-20 DOWEL PIN = 2 |6DX14.8L HEAD
M10X1.25X75L
1230 |011-01000-40 FLANGE BOLT - 4
HEAD
1231 |001-04083-50 FLANGE BOLT = 2 |HEAD
1302 |20B-15501-01 ROCKER COVER CP - 1 |OHC
1330 (20B-16001-03 GASKET(ROCKER COVER) = 1 |T=0.5
1335 |011-00600-20 FLANGE BOLT - 4 |M6X1.0X12L R-COV.




EX400D52010

FIG.1001

REF.

PART NUMBER

PART NAME

CODE NO.

QTY

REMARKS

INTERCHANGE

1401

20B-14202-03

VALVE GUIDE(O/S)

1501

20B-99001-07

EX40_GASKET SET

20B-99001-17




EX400D52010 FIG.2001

2011/08/24

20 CRANK SHAFT PISTON GR

CRANK SHAFT PISTON GROUP (20#k, 21, 22+ 25k 264)

FIG. 2001 DH
{(WITHOUT BALANCER SHAFT)
2601
2602
2603
PISTON RING SET
CONECTING ROD &Y
2501
2502 OIL RING
FLANGE BOLT 2503
@i PISTON TOP RING
<
: )
T| 2215
PIETOM PIN
\ 2220
\ CLIP{PISTOM)
\ ==
WOODRUFF KEY
CRANK SHAFT CP

EX40 20B200100W02



EX400D52010

FIG.2001

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
2003 |20B-21201-01 CRANK SHAFT CP - 1 |DH 20B-21201-11
2030 |005-32054-01 WOODRUFF KEY = 1

2102 |20B-22501-00 CONNECTING ROD AY - 1 |STD

2105 |001-05084-00 FLANGE BOLT = 2

2215 |263-23301-33 PISTON PIN - 1 |21DX15DX64.2L

2220 |056-52100-20 CLIP = 2 |T=1.4 PISTON

2501 |20B-23401-H3 PISTON - 1 |[STD

2502 |20B-23403-H3 PISTON = 1 [0.250.S.

2503 |20B-23404-H3 PISTON - 1 |0.500.S.

2601 |20B-23501-07 PISTON RING SET = 1 |[STD

2602 |20B-23502-07 PISTON RING SET - 1 [0.250.S.

2603 |20B-23503-07 PISTON RING SET = 1 |0.50O.S.




EX400D52010  FIG.3000

30 INTAKE EXHAUST GR1

INTAKE EXHAUST GROUP (30++)
FIG. 3000

3030|
INTAKE VALVE

:ﬂﬂ* A

'u.]

EX40

%Hlfﬁ f%ﬁg &@ @@——_—-

T CLIP{PIN-ROCKER)
EKHHUET ,. ,.y & @/ NUT
VALVE t x | e
o || ADJUST SCREW
| EI:I‘Eﬁl | ‘
FLANGE BOLT W"-LVE | |
(PIN-CAMS.) SPRING | 3040
[ 3036] 3038]  ROCKER ARM(IN) AY
SPRING
RETAINER  COLLET VALVE
3080
13020] GHAIN GUIDE
PIN{CAM SHAFTICP
/‘“ } TIMING CHAIN CF
3022 ”; [3076] TENTIONER
= L
ok o :* SPRING{TENTIONER
(PIN-CAM S.) % o |:- { )
II FIMN (TENTIONER)
Erc e
= RELEASE |
LEVER RETURM SPRING
[3008]  (pECOMP)
SPRING PIN
(RETLURN SF.)
| |
|
| 3002]

CAM SHAFT AY

NUT

3060]

ROCKER ARM{EX) AY

/-Pw{ﬁocr:Eﬁ}cP

o—[3083

20B300000W05

2011/08/24



EX400D52010

F1G.3000

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
3002 |20B-31601-00 CAMSHAFT AY - 1 |[STD 20B-31601-10
3005 |005-19041-00 SPRING PIN = 2 |RETURN SP.
3007 |277-36401-03 RELEASE LEVER - 1
3008 |277-38702-03 RETURN SPRING = 1 |D=0.55 DECOMP
3009 |20B-36501-03 CLIP - 1
3020 |20B-35101-11 PIN(CAMSHAFT)CP = 1 20B-35101-21
3022 |024-00700-20 O-RING - 1 |PIN(CAMS)) 024-00700-21
3025 |011-00600-20 FLANGE BOLT = 1 M6X1.0X12L PIN-
CAM
3030 |20B-33401-H3 INTAKE VALVE - 1
3032 |20B-33501-H3 EXHAUST VALVE - 1
3035 |246-33611-03 VALVE SPRING - 2 |D=2.9
3036 |246-33711-13 SPRING RETAINER = 2
3038 |246-35501-03 COLLET-VALVE - 4
3040 |20B-36101-00 ROCKER ARM(IN) AY = 1
3043 |014-90500-20 ADJUST SCREW - 1 |M5X0.5T2
3044 |017-00500-30 NUT = 1 |M5X0.5T2
3050 |20B-36102-10 ROCKER ARM(EX) AY - 1
3053 |014-90500-20 ADJUST SCREW = 1 |M5X0.5T2
3054 |017-00500-30 NUT - 1 [M5X0.5T2
3060 |20B-35001-01 PIN(ROCKER)CP - 1
3063 |003-13060-00 CLIP - 1 |PIN(ROCKER)
3070 |20B-35601-H1 TIMING CHAIN CP = 1 |112LINK
3076 |277-36911-03 TENTIONER - 1
3077 |277-37101-03 SPRING(TENTIONER) = 1
3078 |277-36902-03 PIN(TENTIONER) - 1
3080 |277-36913-13 CHAIN GUIDE = 1 |[CHAIN




EX400D52010 FIG.3103

2011/08/24

31 INTAKE EXHAUST GR2

INTAKE EXHAUST GROUP (31+)
FIG. 3103 WITH TAIL SCREEN

MUFFLER COVER CP

FLAMGE BOLT

[MUF.COVER) B @

3115
TAIL CREEN
3118
TAPPING SCREW
13126 [3102]
FLANGE NUT << MUFFLER UN
(MUFFLER] g 3

[3127]
FLANGEBOLT gt
IMUFFLER] —T3F '|

1

3720] ! |
GASKET — 4 |
MUFFLER) |

EX40 20B310300W02



EX400D52010

F1G.3103

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
3102 |20B-30101-J2 MUFFLER UN - 1
3111 |20B-34201-11 MUFFLER COVER CP = 1
3115 |267-37101-12 TAIL SCREEN UN - 1 |D=60-38
3118 |015-00400-60 TAPPING SCREW = 3 |D4XL6
3120 |20B-35201-03 GASKET(MUFFLER) - 1 |[T=0.2 20B-35201-13
M6X1.0,L=8
3125 |011-00600-10 FLANGE BOLT = 5
MUF.COVER
M8X1.25X6.5H
3126 |980-20082-80 FLANGE NUT - 2
MUFFLER
M8X1.25X12L
3127 |011-00803-20 FLANGE BOLT = 1

MUFFLER




EX400D52010 FIG.3300

2011/08/24

33 INTAKE EXHAUST GR3

INTAKE EXHAUST GROUP (334, 3d4ek)

FIG. 3300 STDIDUAL)
3406
COVER CP
3403
ELEMENT &Y
FLANGE NUT(A/C)
3404 |34'D5

PACKING BODY CP

/?.:mz

AlR CLEAMER AY

RUBEER PIFE

EX40 20B330000W03



EX400D52010

FI1G.3300

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
3302 |20B-32611-HO AIR CLEANER AY - 1 |DUAL 20B-32611-J0
3310 |X85-11001-80 RUBBER PIPE - 1 10DX15DXL30L

BREATHE
3320 |002-38060-00 FLANGE NUT - 2 |AIC
3321 |001-04061-60 FLANGE BOLT = 1 |AIC
3401 |20B-32850-H8 CAP - 1
3402 |20B-32650-H8 BOLT - 1
3403 |20B-32610-H7 ELEMENTAY - 1 20B-32610-J7
3404 |20B-32720-H8 PACKING = 1
3405 |20B-32630-H8 BODY CP - 1 20B-32630-H8
3406 |20B-32640-H8 COVER CP = 1




EX400D52010  FIG.4000

40 GOVERNOR OPERATION GR1

GOVERNOR OPERATION GROUP (40#+)

FIG. 4000 =
4025 4030
ROD SPRIMG GOWERNOR SPRING

[4003
GOVERNOR LEVER AY ,
.
GOVERNOR ROD CP
— 4007
BOLT & WASHER AY
(GOV.LEVER) <8 4008
NUT(GOV.LEVER)
|
! 4016
[4015 ‘T’_ CLIP{GOV.LEVER)
WASHER '
(O SHAFT)
o~
My l""
B
- n
- ﬁ\‘"ﬂ.l ! H J_,--' T ) III,—’
\ gl Ty r
. . )
T :
i i 7 | —
ﬁ _#_\I‘M I,/ \'l, L \"._
J'II- | a | | L i _:,H
| A Py
g s -
.-"'Fff | | Y i I-"-'- %\

= CUP(GOV.SHAFT)

-
4010

GOVERMNOR SHAFT CF

EX40 20B400000W04

2011/08/24



EX400D52010

F1G.4000

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
4003 [20B-42301-00 GOVERNOR LEVER AY - 1 20B-42301-10
4007 |001-14062-50 BOLT AND WASHER AY = 1 |GOV.LEVER

4008 |018-60600-20 NUT - 1 |M6 GOV.LEVER

4010 (20B-42201-01 GOVERNOR SHAFT CP = 1

4012 [003-13060-00 CLIP - 1 |GOV.SHAFT

4015 (003-11080-00 WASHER = 1 |GOV.SHAFT

4016 [003-13060-00 CLIP - 1 |GOV.LEVER

4021 [20B-42701-01 GOVERNOR ROD CP = 1 20B-42701-13
4025 [20B-42801-13 ROD SPRING - 1 |0.5D

4030 [20B-42502-13 GOVERNOR SPRING = 1 [1.2D50HZ




EX400D52010 FIG.4100

41 GOVERNOR OPERATION GR2

GOVERNOR OPERATION GROUP (471s)

FIG. 4100 STD
|
i
SELF LOCK NUT
(SPEED CONT}

STOP PLATE(SPEED CONT) —E'i':;

[a131]
SPRING WASHER(SPEED CONT) _@ [4104]

SPEED CONTROL LEVER

FRICTIOMN WasHERSPEED COMT)
SCREW PANHEALDHHISET)
4180
FLAMGE BOLT{SPEED COMT
- T

rTT

MUT{HLSET]

4122/

GASKET 3(SPEED BKT.)

EX40 20B410000W02

2011/08/24



EX400D52010

FIG.4100

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
4104 |20B-43301-03 SPEED CONTROL LEVER - 1 |T=1.6
4120 |20B-46001-21 SPEED CONTROL BKT CP = 1
T=0.3 SPEED BRK.-
4122 |20B-35903-03 GASKET 3 - 1 CAB 20B-35903-13
4131 |227-45002-03 SPRING WASHER = 1 |T=0.4 SPEED CONT.
T=1.2 STD SPEED
4132 (227-43501-13 STOP PLATE - 1
CONT
T=0.5[0.6 SPEED
4133 (021-70600-30 FRICTION WASHER - 2
CONT
4134 |002-35060-00 SELF LOCK NUT - 1
4140 (004-31061-80 SCREW,PANHEAD = 1 [HLSET
4141 |002-27060-00 NUT - 1 |[HLSET
4150 [277-96107-03 LABEL(HI-LOW) - 1
M6X1.0X12L SPEED
4180 ({011-00600-20 FLANGE BOLT - 1

CON




EX400D52010  FIG.5002

50 COORING STARTING GR

COOLING STARTING GROUP (50, H1#%, b4k, Hisk, Hbks)
FIG. 5002 FLOAT C/U CP
5007 5120 | BOLT AND WASHER AY(RECOIL)
SCREW AND :
WASHER AY{STOP SW} s T
R 5020
5210 | T FLANGE BOLT(B.H.)
BOLTBAFFLE 1} 5010
| ’ﬁﬁfﬁjﬂ
WIRE 2 CPIEARTH) =
f"'\. T
goLT | 5135 X i
" : LABEL
(5202 ﬁ mzcan BRA) o~ ] ‘ (TRADE MARK)
BAFFLE 1 ! 5102
il Ny RECOIL STARTER AY
i
\’;" ) f - 5004
e = BLOWER HOUSING CP
s @/E‘? Ua
\ ; \I 5140 |
\ﬁ . 5136 FLANGE NUT
'|, BOLT
fyﬁ ﬁb (RECOIL BRA.)
T ) [5302 5130
Pa v H_,/ BAFFLE 2(HEAD) RECOIL BRACKET LN
FLANGE BOLT —
(BAFFLEZ)
RECOIL STARTER AY
5503 |
) STARTER
. . 5506 ROPE
5504 RETURM
SETSCREW | 557 | SPRING
FRICTION
5501 SPRING g
STARTER v STARTER CASE CP
PULLEY 5508
‘ % 5509 5510 _ SPIRAL SPRING
¥ RATCHET  REEL 55032
5505 STARTER KNOB
RATCHET GUIDE

EX40

20B500200W02

2011/08/24



EX400D52010 FIG.5002
REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
5004 |20B-51201-H1 BLOWER HOUSING CP - 1 |BLACK
5007 |KU3-11077-01 FLOAT C/U CP11 = 1
5010 |20B-73102-01 WIRE 2 CP - 1 |BLACK EARTH
5012 |004-36041-20 SCREW AND WASHER AY = 2 |STOP SW.
5020 |001-04061-60 FLANGE BOLT - 5 |B.H.
5102 |20B-50301-00 RECOIL STARTER AY = 1 |BLACK 20B-50301-10
5110 |073-20054-70 LABEL(TRADE MARK) - 1
5120 |013-00602-81 BOLT AND WASHER AY = 4 |M6X14L RECOIL
5130 |20B-55101-02 RECOIL BRACKET UN - 1 |[T=1.2
5135 |010-00804-40 BOLT = 2 |RECOIL BRA.
5136 |010-00804-50 BOLT - 2 |RECOIL BRA.
5140 |002-38060-00 FLANGE NUT - 4 |RECOIL BRA.
5202 |279-52711-11 BAFFLE 1(CASE) CP - 1
5210 |001-65081-20 BOLT = 1 |BAFFLE 1
5302 |20B-52702-H1 BAFFLE 2(HEAD) CP - 1 |BLACK
5310 |011-00600-20 FLANGE BOLT - 3 Mex1.0x12L
BAFFLE 2
5501 |20B-50145-08 STARTER PULLEY - 1
5502 |261-50100-08 STARTER KONB = 1 261-50100-18
5503 |20B-50110-08 STARTER ROPE - 1
5504 |20B-50101-08 SET SCREW - 1
5505 |161-50150-08 RATCHET GUIDE - 1
5506 |227-50135-08 RETURN SPRING = 2
5507 |227-50131-08 FRICTION SPRING - 1
5508 |277-50155-08 SPIRAL SPRING = 1
5509 |161-50125-08 RATCHET - 2
5510 |20B-50120-08 REEL = 1
5511 |20B-50150-08 STARTER CASE - 1




EX400D52010 FIG.6002

2011/08/24

60 FUEL LUBRICANT GR

FUEL LUBRICANT GROUF (60%*,61%%)
FIG. 6002 STD
./ FUEL TANK CAP CP
[6004] 6015
FUEL TANK CP FUEL FILTER
6050 &
LABEL(CAUTION] \% % 6030
or -
LABEL{WARNING) / HABELIMIGDEL
H021
RUBBER PIPE
&125
i CLAMPF.PIPE)
6042 |
FLANGENUT [ 6040) B &
(FTAME) FLANGE BOLT @I
[FTANK) i HOSE CLAMP
[6120 M {FPIPE STRAINER SIDE)
FUEL PIPE CP
Gy TANGEBOLTSTRANGR ECiRicsrinieH
HOSE CLAMP
FUEL STRAINER AY {F.PIPE TANK SIDE)
3 GG 6116
[STRAIMNER-CARE) Q @
HOSE CLAMPFPIPE)
VR
[6133] (6132
GASKET 2 GASKET 1
INSULATOR(HEAD) INSULATOR{CARE]
[6130]
INSULATOR CP
Ex40

20B600200W02



EX400D52010

F1G.6002

REF. | PART NUMBER PART NAME CODE NO. [QTY REMARKS INTERCHANGE
6004 |20B-60102-01 FUEL TANK CP - 1 |BLACK
6010 |043-04300-60 FUEL TANK CAP CP - 1
6015 |X64-13600-10 FUEL FILTER - 1
6.35DX12.7DX250L
6020 |267-62604-11 FUEL PIPE CP - (I
6021 |X85-10614-91 RUBBER PIPE - 1 |6.35DX12.7DX250L
11.5D F.PIPE
6023 |X56-11100-60 HOSE CLAMP - 1
STRAIN
6024 |056-11200-40 HOSE CLAMP - 1 |12.0D F.PIPE TANK
6030 |20B-95101-03 LABEL(MODEL) = 1 |EX40-14.0 20B-95103-03
6040 |011-00802-50 FLANGE BOLT - 2 |F.TANK
6042 |002-38080-00 FLANGE NUT - 2 |F.TANK
6050 |073-20051-81 LABEL(WARNING) - 1 |1=0.07
6111 |X64-20122-00 FUEL STRAINER AY - 1 X64-20122-01
6115 |20B-62601-01 FUEL PIPE CP - 1 |STRAINER-CAB 20B-62601-11
6116 |085-10620-90 RUBBER PIPE - 1 |6DX11DX90L
6117 |056-11000-30 HOSE CLAMP - 2 |10.0D F.PIPE
M6X1.0X12L
6120 [011-00600-20 FLANGE BOLT - 1
STRAINER
6125 |056-81200-10 CLAMP - 1
6130 |20B-32901-J1 INSULATOR CP = 1
T=05
6132 |20B-35901-H3 GASKET 1 - 1
INSULATOR(CAB)
T=0.5 INSULATOR
6133 [20B-35902-H3 GASKET 2 - 1

HEAD




EX400D52010 FIG.6400

2011/08/24

64 CARBURETOR

CARBURETOR AY (64+=)
FIG. 6400

400
CARBURETOR AY

417 | SHAFT CHOKE
[ 8418 | SHAFT &Y THROTTLE

Ga06 | WAl WE CHOKE
@405 | yalWE THROTTLE

| 6408 | FILTERICHOKE SHAFT)
6403 | SCREW WALVE SET ———4&

5407
FILTER AIR 6414 | SPRING (THRO ADJUST)

et [
= \
. 5402 | SCREW (THRO ADJUST)

8421 | 0 RING [6a24
(8410 |
6420 | JET MAIN J O RING
: 8411 | O-RINGISFACER]
6419 | JET SLOW :
Q 6412 | SPACER

=== e | 6409 PN FLOAT

G416 | WALVE AY FLOAT

| MEEDLE CP{IDLE ADIUST)

8415 | FLOAT AY

6422 | CHAMBER CP FLOAT

6423 SCREW DRAIN

6404 5EREW4§

EX40 20B640000W01



EX400D52010

FI1G.6400

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
6400 |20B-62301-10 CARBURETOR AY 8127- 1 |[STD 20B-62301-20
20B-62301-00 CARBURETOR AY -8126| 1 20B-62301-10

6402 |20B-62353-08 SCREW, THRO.ADJUST - 1

6403 |261-62352-08 SCREW,VALVE SET = 1

6404 |20B-62453-08 SCREW - 2

6405 |20B-62535-08 VALVE, THROTTLE = 2

6406 |20B-62526-08 VALVE,CHOKE - 1

6407 |226-62580-08 FILTER,AIR = 1

6408 |258-62554-08 FILTER(CHOKE SHAFT) - 1

6409 |263-62515-08 PIN,FLOAT = 1

6410 |20B-62541-08 O RING - 1

6411 |20B-62540-08 O-RING(SPACER) - 1

6413 |20B-62520-08 SPACER - 1

6414 |20B-62445-08 SPRING,THRO.ADJUST = 1

6415 |20B-62505-08 FLOAT AY - 1

6416 |20B-62500-08 VALVE AY FLOAT = 1

6417 |20B-62527-18 SHAFT,CHOKE - 1

6418 |20B-62530-08 SHAFT AY, THROTTLE = 1

6419 |20B-62420-08 JET,SLOW - 1

6420 |20B-62400-08 JET,MAIN (#110) = 1

6421 |20B-62542-08 O RING - 1

6422 |20B-62550-08 CHAMBER CP,FLOAT = 1

6423 |20B-62354-08 SCREW,DRAIN - 1

6424 |20B-62357-08 NEEDLE CP,IDLEADJUST = 1




EX400D52010 FIG.7000

70 ELECTRIC DEVICE

FIG. 7000

ELECTRIC DEVICE GROUP (70, 71++)

7135 |
\ \ CLP.MF' P

Q’”\rf

o P“L\j/

/ N A

\ 5 i I|

7 Wy !
Khﬁ kf kﬁx_}ff’fj 5_

i“- e ) R'A_L_\\t:—j\.-'

\\\’\\_.ﬁ' SPARK PLUG

WIRE 1 CP(STOP)

EX40

7025
COOLING BLOWER
J004
7140
FLYWHEEL CP
FLANGE BOLT {CLAMP)

[7011] ol

[GHITION COIL CP

A

il

T012

SPARK PLUG CAP

5D
7030
FLAMGE MUT(FLYWHEEL)

o

1020

BOLT & WASHER &Y
(IGMITION COIL)

20B700000W03

2011/08/24



EX400D52010

FI1G.7000

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
7004 |20B-79230-H1 FLYWHEEL CP - 1

7011 |20B-79430-H1 IGNITION COIL CP = 1

7012 |065-50003-11 SPARK PLUG CAP - 1

7020 |001-14063-00 BOLT AND WASHER AY = 2 |IGNITION COIL
7025 |20B-54101-H3 COOLING BLOWER - 1 |BLACK

7030 |018-01800-10 FLANGE NUT = 1 |[FW

7120 |065-01401-50 SPARK PLUG - 1 |BR6HS

7126 |20B-73101-01 WIRE 1 CP = 1 [STOP

7135 |214-79006-01 CLAMP CP - 1 |STOP WIRE

7140 |1011-00600-10 FLANGE BOLT = 1 [M6X1.0,L.=8 CLAMP




EX400D52010 FIG.7201

2011/08/24

72 ELECTRIC DEVICE GR2

ELECTRIC DEVICE GROUP (72#%)
FIG. 7201 OIL LEVEL SENSOR

TAPPING BOLT(CLAM)

WIRE CLAMP
(05 WIRE]

= R
; el LN ﬁ)\\ﬁr

BOLT & WASHER AY

(_/ ~3 ,V e 1 (V5]

EX40 20B720100W02



EX400D52010

FIG.7201

REF. PART NUMBER PART NAME CODE NO. |QTY REMARKS INTERCHANGE
7202 |279-76301-51 OIL SENSOR CP - 1

7210 |013-00602-60 BOLT AND WASHER AY = 2 |M6X1.0X16LO/S

7220 |20B-75501-03 WIRE CLAMP - 1 |T=1.00/S(WIRE)

7225

015-20600-50

TAPPING BOLT

6X10-CTWIRE
CLAMP




EX400D52010  FIG.9000

2011/08/24
90 ACCESSORY LABELS GR

ACCESSORIES LABEL GROUP (90s)
FIG. 9000 5TD

ACCESSORY TOOL KIT

EX40 20B200000W03



EX400D52010

F1G.9000

REF.

PART NUMBER

PART NAME

CODE NO.

QTY

REMARKS

INTERCHANGE

9003

224-90303-00

ACCESSORY TOOL KIT




EX400D52010  FIG.9503

2011/08/24

95 SHIP LOOSE PART GR

SHIP LODSE PART (95%x)
FIG. 9503

9502

DEFLECTOR CP

&

EX40 20B950300W03



EX400D52010

F1G.9503

REF.

PART NUMBER

PART NAME

CODE NO.

QTY

REMARKS

INTERCHANGE

9502

20B-37001-11

DEFLECTOR CP




Disegno esploso

Exploded view

Vue eclatee

Teilmontagezeichnung

Despiece

W\

M
2
=

Parti di ricambio

Spare parts

list

Pieces detachees

Ersatzteilliste

Partes de recambio

1
2
30)

40)

5()
6

23
24()

25()
26()
27
28()
29

30

RIF [CODICE

T
ISINCRO

DESCRIZIONE

DESCRIPTION

DESCRIPTION

BESCHREIBUNG

DESCRIPCION

266062001
1266042001
14061011031
14061011291
1406101123
14061011011
(266083001
266083002
631225...
1750016205
[30807...
266024005
303506016
303507016
(304001010015
1304005010250
1305900400
305901400
215009...
3003052100400
1406601050.
266022004
(266064008
266061004
[7022—-
266064007
306500512208
266024001
3005000100420
3004010151000
3004020251200
[7024..

651297.
176002030
117600
(300005
300600010120

(Griglia anteriore P21

(Griglia anteriore IP23

IScudo anteriore “E” lav. IMB35 J609B
IScudo anteriore *E” lav. MB35 c.23
IScudo anteriore *E” lav. IMB35 ¢.30
IScudo anteriore “E” lav. IMB34 (B3/B14)|
\Ventola (con foro 30)
\Ventola (con foro 35)
Rotore EW (Accopp. ?)
(Cuscinetto 6205 2RS C3
Impedenza EW-DC
(Coperchio ET-EW-EKM nero
ICommutatore 6 posiz. (EW 170 DC)
ICommutatore 7 posiz.

Deviatore unipolare 2 posizioni
Deviatore bipolare 3 posizioni
Manopola commutatore (67 pos.)
Morsetto femmina 400A saldatura
Morsetto maschio 400A saldatura
Mostrina

Ponte diodi di saldatura
Portaspazzole+spazzole

(Griglia posteriore P23 GS100T

ITappo GS100T/KS

(Cuffia EK cieca

lQuadretto E monofase (ved...

ITappo EK

(Collettore 51x22x08

(Coperchio copricollettore (diam. 51)
\Varistore

PPonte diodi onofase

Ponte diodi trfase

lQuadretto EK trifase (vedi...

(Carcassa + Stat. EW-DC

[Tirante M8x30

[Tirante albero (dimensioni-accoppiam.?)
KIT: da IMB35 J609b a IMB34 (B3/B14)
Protettore termico

)

[Front grid P21
[Front grid IP23

[Front shield “E” IMB35 J6098
[Front shield *E” IMB35 c.23
[Front shield *E” IMB35 .30
[Front shield *E” IMB34 (B3/B14)
[Fan (with hole /£30)

[Fan (with hole /£35)

[Rotor EW (Coupling ?)
[Bearing - 6205 2RS C3
[EW-DC welding impedance
IET-EW-EKM black top cover

)

(Grille de protection antérieure P21
(Grille de protection antérieure P23
[Flasque antérieur “E” IMB35 J609B
[Flasque anterieur “E” IMB35 ¢.23
[Flasque antérieur “E” IMB35 ¢.30
[Flasque antérieur “E" IMB34 (B3/B14)
entilateur (avec trou /£30)
entilateur (avec trou /E35)
[Rotor EW (Accouplem. ?) (1)
Roulement - 6205 2RS C3
[Reactance EW-DC
(Couvercle superieur ET-EW-EKM noir

6 posit (EW 170 DC)

7 posit. commutator

IRange selector (2 pos.)

IRange selector (3 pos.)

ICommutator knob (6-7 pos.)

[Female 400A welding terminal

IMale 400A welding terminal

[Panel

Welding recifier bridge

[Brush-holder + brushes

P23 end cover (GS100T)

[Tap (GS100T/KS)

IBlind E end cover

[EK single-phase panel (see...)

[Tap (EK)

ISl ring (51x22x08)

ISlip ring cover (diam.51)
Varistor

ISingle-phase recrif. bridge

[Three-phase recrif. bridge

[EK three-phase panel (see...)

IHousing + Stat. EW-DC

IStay bolt - M8x30

6 posit. (EW 170 DC)
|Commutateur 7 posit.

[Selecteur de la gamme (2 pos.)
ISelecteur de la gamme (3 pos.)
[Bouton de le commutateur (6-7 pos.)
IBore de soudage (400A femelle)
IBorne de soudage (400A male)
IPlaque

[Pont redresseur de soudage
Porte-balais +balais

ICouvercle postér. aspiration IP23
[Bouchon (GS100T / KS)

|Vorderes Gitter IP21

Vorderes Gitter P23

IVorderer Kasten “E” IMB35 J609b
[Vorderer Kasten “E" IMB35 ¢.23
|Vorderer Kasten “E" IMB35 ¢.30
Vorderer Kasten “E” IMB34 (B3/B14)
Lifterrad mit Loch 30

Lufterrad mit Loch /E 35

Rotor EW (Kupplung ?) (1)

Lager 62052 RS C3

Impedanz EW-DC

(Gitterhaltedeckel ET-EW-EKM schwarz
ISechsstellenschalter (EW 170 DC)
|Siebenstellenschalter

Unipolarer Zweistellen-Wechselschalter
Bipolarer Dreistellen-Wechselschalter
Drefiknopf Umschalter (6-7 Pos.)
|Aufnahmeklemme 400A Schweilung
Einsteckklemme 400A Schweilung
Platte

|Schweitidiodenbricke
Brstenhalter+Birsten

Hinteres Gitter IP23 GS100T

[Stopfen GS100T / KS

[Pont redresseur monophasé
IPont redresseur triphasé
[Tableau triphase EK (voir...
(Carcasse + Stat. EW-DC
[Tige M8x30

(Couverce post. aspiration EK sans trousfEK Schutzkasten

[Tableau monophase EK (voir... ISchaltbrett EK einphasiger (siehe . .. )

[Bouchon (EK) [Stopfen EK

[Collecteur (51x22x08) Kollektor 51x22x08

ICouvercle llecteur (diam.51) - [Deckel (diam.51)
Varistor Varistor

[Einphasen-Diodenbriicke
Dreiphasen-Diodenbriicke

ISchaltbrett EK dreiphasiger (siehe . .. )
(Gehause + Stat. EW-DC
[Spannstange M8x30

[Shaft stay bolt pling ?)
KIT: from IMB35 J609b to IMB34 (B3/B14)
[Thermal protection

[Tige centrale i pl
IKIT: de IMB35 J609b & IMB34 (B3/B14)
[Protection thermique

?)
KIT: von IMB35 J609b bis IMB34 (B3/B14)
|Warmeschutz

Rejila anterior IP21

Rejila anterior 1P23

Escudo anterior 'E" IMB35 J609B
Escudo anterior *E" IMB35 ¢.23
Escudo anterior 'E" IMB35 ¢.30
Escudo anterior 'E" IMB34 (B3/B14)
\Ventilador agujero 430
Ventilador agujero /35

Rotor EW (Acoplamiento ?) (1)
(Cojinete 6205 2RS C3

EW-DC

ITapa negra (ET-EW-EKM)
IConmutador de 6 posic. (EW 170 DC)
(Conmutador de 7 posic.
Desviador unipolar 2 pos.
Desviador bipolar 3 pos.
[Botn del conmutador (6-7 pos.)
Borne hembra 4004 soldadura
Borne macho 400A soldadura
Placa de aluminio
Puente diodos de soldadura
Portaescobillas+escobillas
Rejila trasera P23 GS 100 T
[Tapon GS100T/KS
ITapa EK ciega posterior
(Cuadro EK monofasico (Véase...)
ITapon EK
(Colector 51x22x08
ITapa cubrecolector (diam.51)
Varistor
Puente diodos monofésico
Puente diodos trif4sico
(Cuadro EK trifasico (Véase...)
(Carcasa + Estat. EW-DC
[Tirante M8x30
ITirante arbol (dimens. - acoplamiento ?)
KIT: da IMB35 J609b a IMB34 (B3/B14)
Proteccion termica

[(7) Comprende | particolari 4, 6, 21, 22

(1) items 4,6, 21, 22 are included

[(7) Comprend les piéces 4, 6, 21, 22

[(1)Teil 4, 8, 21, 22 inbegriffen

(*) Includere nella richiesta di pezzi di ricambio la descrizione delloggetto, il codice, il numero di matricola e le caratteristiche della macchina (rilevabili dalla targhetta).
(*) When ordering spare parts, please indicate the alternator code-number and machine serial number and characteristics (they are available on the label)
(*) Nous vous prions d'indiquer, dans vos commandes de piéces de rechange, la description de la piéce, le numéro de code et de série et les caractéristiques de la machine

(%) In den

sind die

die

die und die Eig

der Maschine (vom Schild zu entnehmen) anzugeben.

(*) Solicitar las piezas de recambio siempre indicando la descripcion del objeto, el codigo, el nimero de matricula y las caracteristicas de la maquina (descritas en la placa de identificacion).

[(7)Incluye fos particulares 4. 6, 21, 22




)

9

Ele)

V[OH 3d oN

NOIDdI¥DS3d

W4

0avaoddWod

* ONVd 3d oN

O13d0W

W4

0dv.1d3A0Hd

VINYIS

VHO34

"AY oN

V1vos3




